http://www. parsun.com.cn |IC§PAR)I.II'I

Bl

SEles
PARTS CATALOGUE

<< »

A B RES DL B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



ok

e —1-
CONTROL — — — — — — — — — — — — — — — — — — — — 1~
w o 3~4
BRACKET — — — —————— — — — — — — 3~ 4
B 4 5~
STERRING - — — — — — — —— — — — — — — — — —— —— 5~ 6
KERER - 7~8
UPPER CASIN6— — — — — — —— —— —— — — — — — — — — 7~3
ATRERGARIAS ———————————————————————————— 9~10
LOVER CASING & DRIVE ] — — — — — — — — — — — — — — — — — — — — 9~10
ATEERAPRARG —— 11-11
LOVER CASING & DRIVE 2 — — — — — — — — — — — — — — — — — — — — — — — — — — — — 11~12
BRRA -~ 13~14
IGNITION SYSTRM — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — 13~14
RvhE = 15~16
CYLINDER & CRANKCASE— — — — — — — — — — — — — — — — — 15~16
hapEE- - === == == == = 17~18
CRANKSHAFT & PISTON- — — — — — — — — — — — — — — — — — — — — — 17~18
Wwgg-——— 19~10
PEL-— 19~20
R —
N — — —— —— ———————— 11
KE—————— 2
BOTIOM COMLING — — — — — — — — — — —— — — —— —— — — — — — — — — — — — — — 2
fE—————————————— 23
TOP COMLING— — — — — — — — — — — = — = — -0
pEFE-—- 24~15

REPAREKIT I — 24 -3

B 26~127
REPAREKIT? - —— — — — — — — — 26~17



R+t

PAGE 01 OF 27

Fatsf | BHAS

PARTS NAME: | CONTROL

gl =4

[=
\

\;
7




Rl

PAGE 02 OF 27

FEL | BHERS
PARTS NAME: [ CONTROL
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H | RfRE AR (B EHAR (X %8 it
|73, 6-02020000 S ER Tl GEAE SHIFT HANDLE ASSY 1
) (13.6-02000004 THER SHIFT POD |
3 |6B/T818-Mdx12 T KBRAT Mdx1) SCREW Mdx12 |
¢+ |oB/T91-1. 6x12 F o4 6x12 PIN, COTTER |
5 {T3.6-02000003 R ROD SHIFT 1
6 [F2.6-00000001 A B CONNECTOR, SHIFT ROD 4 1
7 [F2.6-00000002 THERED CONNECTOR, SHIFT ROD B |
8§ |F4-00000005 KA VASHER 1
9 |6B/T5783-M6x20 A RS N6x20 BOLT M6x20 1
10 |6B/197.1-5 THE S WASHER 5 )
11 [F4-02000003 LYELS SPRING, GEAR ]
12 [cB308-8 Qs § BALL 8 ]
13 |7ISB2401 O % + BP9 0-RING P9 )
14 |6B/197.1-4 THE 4 VASHER 4 1




it

PAGE 03 OF 27

RAMELH |HR
PARTS NAME:  [BRACKET




i

PAGE 04 OF 27

FUMLR | HE
PARTS NAME: | BRACKET
S PART NO. DESCRIPTION DESCRIPTION i REVIRKS
GETE BRERT FHAH (X BAEL R (EX) i At
I [6B/T875-4x11 R EIN LEseN! RIVET |
2 [Pa-01060002 4B CLAMP HANDLE |
3 [P 6-01050101 HEFHEA LOCKED SCREW |
4 [F2.6-01050100 SEFRAE LOCKED HANDLE ASSY |
5 |6B/T97.1-6 T4E 6 WASHER 6 7
6 |F2. 6-01050002 FgHs SPRING 1
7 |F2.6-01050001 RELEE COVER, SWIVEL BRACKET 1
8§ [F2. 6-00000100 fRFEAH BRACKET COVER ASSY 1
9 [F2. 6-00000101 Yz COVER, BRACKET |
10 [F2. 6-00000102 PEHE BUSH )
11 (6B/T818-Mbx16 24 L 24T Moxlo SCREW, PAN HEAD Méx16 )
12 |6B/T5783-M6x30 AR Nox30 BOLT M6x30 4
13 |F2. 6-01050200 o RS A LOCKED BLOCK ASSY |
14 2. 6-01000004 Jed L R4 ED BUSHING B 1
15 |2 6-01000003 T A BUSHING A 1
16 [F2. 6-01040000 RERRAH THRUST RECEIVE ASST 1
17 [F2. 6-01040100 AERER DAMPER 1
18 [F2. 6-01040001 ikin BRACKET , THRUST RECEIVE |
19 |6B/7889. 1418 ARG A4 SEAE M (LOCK NUT NS 1
20 |6B/197.1-8 T4E § WASHER 8 1
20 [6B/T5782M6x125 ~AER Nox125 BOLT M6x125 |
22 |F2. 6-01020000 BEERARAE BRACKET RIGHT ASSY 1
23 [F2. 6-01030100-4 RS R F AL TILT CLAMP HANDLE ASSY 1
24 |6B/T879. 2-92x10 PRHERBERES ox10  [PIN 02x10 1
25 |P4-01090006 HE BUSHING 1
26 [F2. 6-01030009 AES B TRAE WASHER, CLAMP HANDLE 1
21 |6B/T896-6 FFodE 6 CIRCLIP 6 1
28 |F2. 6-01030003-A AESRFRAE SPRING 1
29 |6B/17940. 1-M6 ERHRE T AR M6 NIPPLE, GREASE 1
30 |6B/T96-8 A4E 8 VASHER § )
30 [F2. 6-01030001 R TRE BRACKET, SWIVEL |
32 |F2. 6-01010000 EEREARAH BRACKET LEFT ASSY 1
33 [P4-01010005 A EFWIT RIVET )
34 [P4-01010002 AET Y L CLAMP BOLT )
35 [FM4-01010004 RREEER CLAMP SHIPBOARD HANDLE )
36 [Pa-01010003 B RE A CLAVP PLATE )
37 [P 6-01010001 EXEHE BRACKET, CLAMP (LEFT) 1
38 P2, 6-01000002 ers ity BUSH , BOLT 1
39 |6B/T93-6 BUAE 6 SPRING-WASHER 6 1
40 |6B/T6170-Mo KR Mo NUT Mo |
41 [F2. 6-01000001 N N8x135 BOLT 8x135 |




it

PAGE 05 OF 27

AR

B4

PARTS NAME:

STEERING




it

PAGE 06 OF 27

FUMLH (BR24
PARTS NAME: [STEERING
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
il FAH () EHAHED %8 it
1 |6B/T5783-M8x25 NAEE N85 BOLT M8x25 |
2 [F4-01000014 B ERER COVER, HANDLE STEERING 1
3 |P4-01000008 B FHA2D BUSH B, HANDLE 1
4 |F4-01000011 HELEA WASHER 4, BUSH 1
5 |P4-05000014 BN FWHE BAL HANDLE DAPER ASSY 1
6 [F4-01000010 WELER VASHER B, BUSH )
7 |F4-01000012 IR B LR BUSH, WAVE 1
8 |P4-01000009 1 £ N BUSH A, HANDLE 1
9 |6B/T91-¢ 1. 6x12 Fos ¢1.6x12 PIN, COTTER @ 1. 6x12 |
10 [F4-01090200 WL e L A1 BOLT , FRICTION ADIUSTING |
11 |r-01090001 R HANDLE, STEERING 1
12 |P4-01090002 T AITHE STAY 1
13 |6B/T818-M5x12 i BT MSx1) SCREW, PAN HEAD M3x12 )
14 {T3.6-04000600 WITME A THROTTLE CABLE ASSY 1
15 {F4-01090100 TAITHA% LEVER , THROTLLE ASSY 1
16 |F4-01090003 BN FRELEES FRICTLON |
17 [F4-01090006 GES BUSH 1
18 [F4-01090007 %% SPRING 1
19 |B/1848-10 NEE 10 WASHER 10 1
20 |13.6-02010001 15 b INDICATOR, THROTTLE 1
2 |B/T1827- 2x5 TRHRAT ¢ 1x RIVET @ 2x5 1
22 |13.6-02010101 ERFRERE PLASTIC COVER, HANDLE 1
23 |6B/T820-M5x25 T F B LA M5xDS SCREW MSx25 1
M |T15-0102030 SR ATES RUBBER COVER, HANDLE 1
25 [13.6-02010100 B FRE R STEERING HANDLE ASSY 1
26 [P4-01090401 SAELTA% STOPER, HANG ROPE ASSY 1
2 [F4-01090400 BEF KA ENGINE STOP SWITCH ASSY 1




PAGE 07 OF 27

G Sim

KERERHK

UPPER CASING

A4

PARTS NAME:

15

17

18

PEERSEEEX]
(XXX EKXXRKS




G Sim

PAGE 08 OF 27

FELH: [KLEERK
PARTS NAME:  [UPPER CASING
o¥. PART NO. DESCRIPTION DESCRIPTION 0T REVARKS
SBEH |ZHGT FHELH (X FHAHEX % Gatd

I |F15-00000006 Thi4 d6x1) PIN 6x12 )

2 {13.6-00000001 Rl st GASKET, ENGINE 1

3 {103, 6-02000001 KEEBEK UPPER CASING 1

4 {13, 6-02000006 L5 GASKET, COVER 1

5 {13, 6-02000005 TREREHR COVER, SHIFT ROD 1

6 [0B/T97.1-6 THE 6 WASHER 6 11

7 |6B/T3783-M5x12 AR N5x1) BOLT M5x12 )

8 {13, 6-02000007 iy HANDLE 1

9 |6B/T5783M6x25 A AR Moxls BOLT Méx25 7

10 |6B/T6170-M6 AR N6 NUT Mo )

11 |P4-03000024 HiA g ES GASKET !

12 |F4-03000023 EHAEE PLUG, OIL HOLE 1

13 |6B/T818-Mox16 TR LEAT Moxl6 SCREW Mx16 1

14 [F2. 6-00000102 PEME BUSH |

15 [F2. 6-02000004 HEEH BXHAUST COVER 1

16 |13, 6-02000009 A EH A GASKET, EXHAUST COVER 1

17 [F4-02000012 KERERRSE L RUBBER PLUG, UPPER 1

18 [F2. 6-03020003L Wi AR S RUBBER BUSHING 1

19 [F2. 6-03020000L HHHHE BUSHER , DRIVE SHAFT 1

20 [6B/T 893.1-22 AR YD CIRCLIP | FOR BML
1 [F15-00000013 RAH odxl) PIN 94x1) )

2 [F2. 6-03020001 B I EXTENSION 1

23 |6B/T5783-M6x30 A RS Moxd0 BOLT M6x30 1




i

PAGE 09 OF 27

RHHELH:

ATRERARIH A4

PARTS NAME:

LOWER CASING & DRIVE 1




2t

PAGE 10 OF 27

FIEAR | ATRERKAEHEZS
PARTS NAME:  [LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE  |RH4E BEAH(EX) EEAH G $8 i
1 [F2.6-03030000 AT mdaf LOVER CASING ASSY 1
2 [F2. 6-03000003 At A A BEARING 1
3 [F2. 6-03000004 Bap T 3. 8x2419 0IL SEAL 1
4 [F2. 6-03000007 KRB GASKET, WATER PUMP 1
5 [F2. 6-03000009 0% 4 E 0-RING 1
6 [P4-03000013 AR AL 94x18 PIN @dx18 2
7 |F2. 6-03000008 KRE HOUSING, VATER PUMP 1
8 [F2. 6-03000010 INEL 0UT PLATE |
9 [F2. 6-03000100 s 1k TMPELLER ASSY 1
10 [F2. 6-03000015 KENE COVER, INNER VATER PUNP |
1 |7As0 Pa04-19-033 KEN7OHE 0-RING |
12 |F2. 6-03000014 KERE WATER PUMP HOUSING 1
13 [F4-03000021 REB RS RUBBER TUBE, VATER PUNP ]
14 [F2. 6-03000016 RAE R PLATE, VATER PUMP FIXED )
15 |6B/T5783-M6x40 7~ f e Noxd0 BOLT Méx40 4
16 [1C3. 6-03000001L Ko (1) DRIVE SHAFT(L) 1
103, 6-030000018 B () DRIVE SHAFT (S)
17 [F2. 6-03000013 o5 E T4 3. 5x7 PIN 3. 5x7 1
18 [F2. 6-03000012 WEAAE (LIP 1
19 P2, 6-03000020 THEE PLUG, SHIFT ]
20 [cB/T276-16003/P63  |RiimEA BALL BEARING ]
21 [F2. 6-03000019 TR POSITIVE GEAR ASSY 1
20 103, 6-030000200 Y34 i PROPELLER SHAFT ASSY 1
23 [F2. 6-03000202 BABS CLUTCH BLOCK 1
M4 [F4-03030003 TARE L SPRING, CLUTCH BLOCK |
25 [1C3. 6-030000201 W B SHART, PROPELLER 1
26103, 6-03000300 AT RE kAt COVER ASSY, LOVER CASING 1
27 [11SB 2401-P48 KTERZOBEST. 13,5  [0-RING 647, 1x3. 5 ]
28 |6B/T276-6001C) A &6001(2 BALL BEARING 1
29 [F8-04000101 KRB 12x24x8 0IL SEAL 12x24x8 1
30103, 6-03000301 KT RERKE COVER, LOVER CASING 1
31 [6B/197. 1-6 THEG WASHER 6 )
30 |6B/T5783-M6xl6 7 A 1eMox16 BOLT M6x16 )
33 |F2. 6-03000002 TRARPEA BEARING 1
34 [F2. 6-03000017 THBEEE (T L0ZK)  [SHIM(T: 2. 0 1
35 [F2.6-03000018 LS INITIATIVE GEAR |
36 [cB/T896-6 FO#E 6 CIRCLIP 6 |
37 [F4-03000024 EwEEY GASKET )
38 [F4-03000023 A EE PLUG, 0IL HOLE )
39 P2, 6-03000005 (L) A% 1) SHIFT ROD(L) |
F2. 6-03000005 () TR ) SHIFT ROD(S)
40 oB/7879.3-1.5x14  |ERARBEEEH 1L5x14  [PIN 15x14 1




PAGE 11 OF 27

il

KT RERAEAEH A4

LOWER CASING & DRIVE 2

At
PARTS NAE:




; S

PAGE 12 OF 27

FEAM | KTRERBPEHZ4
PARTS NAME:  |LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SE5H | R AR (EX B4R G %8 it
T |73, 6-02000000L FAE (1) WATER TUBE (L) 1 L
1C3. 6-020000028 #KE () WATER TUBE () §
2 |T3.6-02000008 IWHhIRE [-SHAPED RUBBER BAND 1
3 [F15-00000013 A 94x1) PIN ¢dx1) )
4 |oB/197.1-6 THEG WASHER 6 4
5 |6B/T3783-M6x30 7 A2 M6x30 BOLT M6x30 3 S
(B/T5783-M6x157  AEAM6x15T BOLT Mox157 3 L
6 [cB/T3783-Mex12 N AERMex1 BOLT Mox12 1
7 |cB/T861. 1-6 R4 B g WASHER, INTERNAL TOOCH 6 | 1
8 |F4-03000022 igd ANODE 1
9 |TC3. 6-03010002 iR R LIMIT PIN, PROPELLER 1
10 |1e3. 6-03010001 BRRE K PROPELLER 1
11 |6B/T91-4x40 Fog 4o PIN, COTTER 4x40 1
12 |73 6-03000000L KTEERERAL LOVER CASING ASSY (L) 1 L
103, 6-030000008 KTEERBERO) LOVER CASING ASSY (S) S




384—"’%5

39/©

; Sim

PAGE 13 OF 27

RHEL

AXA% L B3 E

PARTS NAME:

[GNITION SYSTEM &

STARTER




; Sim

PAGE 14 OF 27

FHELI: [BXA% & BB
PARTS NAME:  [IGNITION SYSTEM & STARTER
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H | Rl AR (X EEAR (X % it
I [P4-04000026 T BML0x1. 25 NUT 1
2 |T3.6-04000016 T EHE WASHER 1
3 |73.6-04000007 BAHE PULLEY, STARTER 1
4|13, 6-04000200 TRk FLYWHELL ASSY 1
5 |13.6-04000006 THhLEs KEY 1
6 |T3.6-04000300 BEa A HIGH PRESSURE ASSY !
7 |6B/T93-5 BHARES SPRING-WASHER )
8§ |6B/T818-M5x20 + 34 A LB ANSK0 SCREW, PAN HEAD M5x20 )
9 |T3.6-04000400 R C.D. T UNIT ASSY 1
10 |6B/T5783-Mex16 NN 16 BOLT Méx16 1
11 |GB/T97.1-6 T4H 6 WASHER 6 )
12 |6B/T5783-M6x20 A RN6x20 BOLT N6x20 1
13 |13.6-04000005 3 CLAVP A 1
14 |T3.6-04000009 K& 81, 5x07x150 VATER TUBE 1
15 |T15-04010202 ke DRAIN TUBE 1
16 |6B/T5783-Mex12 A N6 BOLT Méx12 3
17 [13.6-04000100 i % % B A (01L, PULSER |
18 |cB/T818-N5x10 A LB AT M5x10 SCREW, PAN HEAD M5x10 |
19 {13, 6-04040000 s B STARTER ASS'Y |
200 [F4-04130102 R FE COVER, HANDLE 1
2 [F4-04130101 S ER HANDLE, STARTER 1
2 {13 6-04000014 RARER DAVPER, STARTER 1
23 (T3, 6-04040102 RpBEM COVER, STARTER 1
24 (13, 6-04040100 HARIE CASING ASSY, STARTER 1
255 |13 6-04040010 HABEE S THRUST WASHER, START WHEEL | 1
2% (13 6-04040009 WHEE VOLUTE SPRING 1
17 [F4-04130013 Ra%TE MEATUS, START LINE 1
28 {13, 6-04040008 % (9dxl. 4n) START LINE 1
29 |13, 6-04040001 Hih WHEEL, START-UP 1
300 {13 6-04040004 RABEE PRESSURE SPRING, START WHEEL | 1
30 {13 6-04040003 BEPK JACKET, SPRING 1
3 {13 6-04040002 RpEAE TENSION SPRING, START WHEEL | 1
33 {13, 6-04040007 AR PAWL, DRIVE 1
34 {13 6-04040006 HABEMR PLATE, START WHEEL 1
35 {13, 6-04040011 FEARE B THRUST WASHER, PLATE 1
36 (13, 6-04040005 FoEHpE WASHER, CIRCLIP 1
37 |6B/T896-6 FoE 6 CIRCLIP 6 1
38 |0B/T5783-M6x20 7~ EN6x20 BOLT M6x20 3
39 |6B/T97.1-6 T4E 6 WASHER 6 3
40 |T3.6-04000015 +4B CLAYP B 1
4 [6B/T93-6 BHAREo SPRING-WASHER 6 2




PAGE 15 OF 27

it

==
o

—=

=

=

=

=

¥E| S
]| =
HH| o=
[=5]

= | =2
=

=
=
EU
=\ =
| =
SandlEON
| =
% —
B | A2




i

PAGE 16 OF 27

FUMLM:  (Bh b dBE
PARTS NAME:  |CYLINDER & CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H |Ef45 AR (D) RUAH GEX) %E it
I [13.6-04010000 ML A ¢ CRANKCASE ASSY 1
2|13, 6-04000001 B Mo GASKET, CYLINDER HEAD 1
3 [13.6-04000002 EhE CYLINDER COVER 1
4 {13, 6-04000003 i 8 LM PLATE, TONK 1
S [BPR7HS 10 KIE SPARK PLUG 1
6 [6B/T97.1-6 T4 6 WAHSER 6 10
T [13.6-04000017 bk Mox30 BOLT M6x30 6
8 [F15-00000006 T4 66x1) PIN 6x12 )
9 [13.6-04000018 KB Mox6s BOLT M6x65 4
10 {73, 6-04010202 it PLATE, INTAKE VALVE 1
11|13, 6-04010203 B A LIMITATIVE PLATER, VALVE 1
12 [6B/193-4 BELE 4 SPRING-WAHSER 4 2
13 [cB/T818-M4x12 TEREE LA Waxl) SCREW, PAN HEAD Mdx12 )
14|13, 6-04000004 S E R H GASKET, 0IL SEAL CASING 1
15 [1C3. 6-04030000 i £ 5 AL CASING ASSY, 0IL SEAL 1
16 [12-03000018 BTt 9. 8x21x8 0IL SEAL 9. 8x21x8 )
17 {13 6-04030001 E L CASING, 0IL SEAL !
18 |6B/1819. 1-M6x14 + 2R L AT Mol SCREW Mex12 )




G S

PAGE 17 OF 27

RHHELH:

3

PARTS NAME:

CRANKSHAFT & PISTON




G S

PAGE 18 OF 27

FHELT:  (WHeEE
PARTS NAME:  [CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5R5E | R84S AR (X R4 ) K& it
1 |T3.6-04010002 1 3 42 0x42x8 0IL SEAL )
2 |T3.6-04010001 o 42 oy LOCATING FLAKE, CRANKSHAFT | 2
3 |1e3. 6-04020100 S AT 0 CRANKSHAFT ASSY 1
4 |13.6-04020107 I AAG004C2 (44 BEARING 6004 )
S |13.6-04020101 LA BLOCK, SWING A 1
6 |T3.6-04020102 A PIN, CRANKSHAFT ]
7 |13, 6-04020103 Rt A QUILL BEARING ]
§ |13, 6-04020106 st & JAM, SWING BLOCK 1
9|13, 6-04020104 EAF CONNECTING ROD 1
10 [1C3. 6-04020105 44 FL5kB BLOCK, SWING B 1
11 {13, 6-04020004 R A QUILL BEARING 1
12|13, 6-04020003 Lk CIRCLIP )
13|73, 6-04020005 EEE PIN, PISTON 1
14|73, 6-04020001 HE PISTON 1
15 |T3.6-04020002 &R PISTON RING )
16 [13. 6-04020200 EEAY PISTON ASSY 1




R

PAGE 19 OF 27

ReAf | MER4
PARTS NAVE:  |FURL




Rt

PAGE 20 OF 27

FHELH (MR a
PARTS NAME: |FUEL
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B50 2445 AR (X R4 (X %8 it
1 [Pa-04120100 i & A TANK COVER ASSY 1
) |F4-04120103 B E SPRING , PREVENT DESQUAMATING| 1
3 [F4-04120105 B MR SHEET ETAL, PREVENT DESQUAVATING | 2
4 [P4-04120106 MEHE BYELET , STEEL WIRE |
s [Pd-04120104 ks CHAIN , PREVENT DESQUAMATING | 1
6 [13.6-04000011 WA RE R DAMPER, FUEL TANK 1
7 (13 6-04050001 Wi FUEL TANK , INNER 1
g |T3.6-04000019 AR B DAMPER , FUEL TANK B 1
9 [cB/T5783-Mx2S NAER N6x25 HEXAGON BOLT Mbx25 )
10 |6B/T93-6 BULE o SPRING-WASHER 6 )
11 [6B/196-6 A4E 6 WASHER 6 )
12 [F4-0412000 WHHE & DAMPER , FUEL TANK A )
13 [13.6-04000010 HAEHE TUBE, DAPER )
14 [F4-04120003 Wi FILTER , FUEL TANK 1
15 [F4-05000010 g EEA CIRCLIP 4 ,0IL PIPE 1
16 [T3.6-04000013 MRHE A 0IL PIPE A 1
17 [F2. 6-04000030 WEEE ( CIRCLIP C ,0IL PIPE 1




G Sim

PAGE 21 OF 27

TAfrAR | #AR4

PARTS NAME: | INTAKE

\ —
> N \
00 2P
N o
— AN z- -
)i \ \:ifjf;ﬁzgi%ﬂ;)
\ T~
\l‘ 7
&y
2
1
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BEH  |RHEY EHAK ) FELHEX) hE 4
1 |6B/T818-Mdx25 T A AN SCREW, PAN HEAD Mdx25 )
) |6B/T97.1-4 THE 4 WASHER 4 3
3 (13, 6-04000008 HAHT B SILENCER, INTAKE 1
4 |6B/T818-M4x20 T A LB ATNAND0 SCREW, PAN HEAD M4x20 1
5 |6B/T6170-M4 N M NUT M4 1
6 |13.6-04000500 fm B A CARBURETOR ASSY 1
7 (13, 6-04000501 b EYE 0-RING, CARBURETOR 1
8 [T3.6-04000012 (R E RS BUSH, CARBURETOR 1




G S

PAGE 22 OF 27

At |KE
PARTS NAME: |BOTTON CONLING

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEEE 244t 4R B AR ER %2 it

1 [13.6-05000003 A% RUBBER PLUG, CIRCULAR 1

2 |F2.6-05000008 ME4 B4 HOOK, LOCKING !

3 [P, 6-05000010 SBEEEH METALLIC LINK ROD )

£ |6B/T3783M6x16 AR Nox16 BOLT M6X16 4

5 |T3.6-05000002 FERE TUBE, BOTTOM COWLING 4

6 [13.6-05000001 & BOTTOM COWLING 1

T |GB/T845-ST2.9x6.5 [T FMEA K SHRATSTL. 9x6. 5 |SCREW, TAPPING ST2. 9x6. 5 )

8 |F2.6-05000009 R R CONNECTER-ROD )

9 |cB/T97.1-6 T4E 6 VASHER 6 4

10 [GB/T845-ST4.8x0.5 [T AEA K A SIRATSTA. 8x9. 5 [SCREW, TAPPING ST4, 8x9. 5 )

11 [6B/T818-M5x10 TFEALEAT M3x10 SCREW M5X10 1

12|13 6-05000101 W % B PLAT, OIL SWITH 1

13 [13.6-05000100 RR i 0IL SWITH ASSY !

14 [13.6-05000200 BR T4 ¢ CHOKE ASSY |

15 [6B/T97.1-5 THES WASHER $ 1

16 |13.6-05000005 WmEB 010x05 0L TUBE B 1

17 [F4-04000030 % £ %D CIRCLIP B 2




 Simw

PAGE 23 OF 27

st |HE
PARTS NAME: |TOP CONLING

4
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
FEEE  |Ef4E A5 (E EH4H G % L
1 [13.6-00000002 nE TOP COWLING 1
2|13, 6-06000004 T (%) MARK 2 (LEFT) 1
3 [T3.6-06000003 k4 (&) MARK 1 (RIGHT) 1
4|13, 6-06000005 L (8) MARK 3 (BACK) 1




PAGE 24 OF 27

G S

fF)
APPENDIX 1 (REPAIR KIT)

=™\

f

L (4%

A4

PARTS NAME:




G Sim

PAGE 25 OF 27

FHEAR (WD (BB
PARTS NAME: | APPENDIX I (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION QY REMARKS
SBEH RS FHLH () FHELH(EX) hE F S
1|13, 604010002 4 32 0x42x8 0IL SEAL )
2 [13.6-04000004 HHERTH S GASKET, OIL SEAL CASING 1
3 [12-03000013 a4 T i3t 9. 8x21x8 OIL SEAL 9. 8x21x8 )
4|13, 6-04000001 HEEe4 GASKET, CYLINDER HEAD !
5 [13.6-00000001 Gk R GASKET, ENGINE 1
6 |13.6-02000006 ENFEHY GASKET, COVER 1
7 |13.6-0200000 A ERA GASKET, EXHAUST COVER 1
8§ [F4-02000012 KERER RS, RUBBER PLUG, UPPER 1
9 |13, 6-04000501 i BE0RE 0-RING, CARBURETOR 1




pLET PAGE 26 OF 7
Tieain (WO (BBH)
PARTS NAVE: [ APPENDIX I (REPAIR K1)




i

PAGE 27 OF 27

FIELA: (WD (G64%)
PARTS NAME:  [APPENDIX T (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
EED  |EHEE EEAR(PX) R4 X % it
I [13.6-02000008 IHKKE [-SHAPED RUBBER BAND 1
2|2 6-03000004 Tah BT A9, 8x24x9 0IL SEAL ]
3 P2 6-03000007 KR GASKET, WATER PUMP |
4 |2 6-03000009 0 % @ 0-RING |
S |F2.6-03000010 SN 0UT PLATE 1
6 [F2. 6-03000100 b4 1k IMPELLER ASSY 1
T |F2.6-03000015 KRR COVER, INNER VATER PUNP 1
8 |1AS0 F404 19-033 K& 70 B 0-RING 1
9 |P4-03000021 RERIE RUBBER TUBE, VATER PUNP ]
10 [Pa-03000024 RS GASKET )
11 |VISB 2401 P48 KTEREWEST. 1635 [0-RING 947, 1x3. 5 ]
12 [F8-04000101 KRB 12x24x8 0IL SEAL 12x24x8 ]




	FENGMIAN.pdf
	目录.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf

